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MultiView &BI Receiver @[ Spectrum {}@1 E]

Meas BW (CISPR) 1 MHz  Meas Time 100 ms
Att 15dB LN Amplifier On Step FastTDS Frequency 2.8952500 GHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC 209"

TPk Max = 28y Max

110 dBpv/m

100 dBpv/m

90 depv/m

80 depv/m

FcowFccis_209 PR
70 dBpv/m

60 dBpv/m e
L T VSV PR
Fcoveceis_209 av " oo gl 2l R AR
By |
50 dBpv/m -

40 dBpv/m
[t oo e ——

30 dBpv/m

20 depv/m

Start 1,0 GHz Stop 3.0 GHz
T e T o v e T

MAX PEAK AVERAGE

Freqg Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1106750000 +53,40 -20,58 1899500000 +39,05 -14,93
1197250000 +53,95 -20,03 1245500000 +39,71 -14,27
1383500000 +54,80 -19,18 1350000000 +40,04 -13,94
1466000000 +55,14 -18,84 1551750000 +40,76 -13,22
1720000000 +56,22 -17,76 1726250000 +41,96 -12,02
1930000000 +57,20 -16,78 1920000000 +42,92 -11,06
2132750000 +58, 20 -15,78 2148250000 +43,71 -10,27
2405000000 +60,18 -13,80 2407750000 +44,76 -9,22
2489500000 +959,55 -14,43 2490000000 +45,17 -8,81
2997750000 +62,14 -11,84 2996000000 +47,66 -6,32
21044577_2
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Gandini 21044578

MultiView &BI Receiver @[ Spectrum {}@1 E]

Meas BW (CISPR) 1 MHz  Meas Time 100 ms
Att 15dB LN Amplifier On Step FastTDS Frequency 2.6952500 GHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC 209"

TPk Max = 28y Max

110 dBpv/m

100 dBpv/m

90 depv/m

80 depv/m

FcowFccis_209 PR
70 dBpv/m

60 depv/m

] oI b Bt e AR
Fccwrccis_2og av " " O o W

e > AT

50 depv/m

40 dBpv/m
fiss o

30 dBpv/m

20 depv/m

Start 1.0 (ﬁz Stop 3.0 GHz

MAX PEAK AVERAGE

Freqg Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1103500000 +53,55 -20,43 1100250000 +39,04 -14,94
1187500000 +53,92 -20,006 1245500000 +39,72 -14,26
1378500000 +54,54 -19,44 1349750000 +40,04 -13,94
1550250000 +55,11 -18,87 1551500000 +40,75 -13,23
1714000000 +56, 56 -17,472 1730500000 +41,95 -12,03
1910750000 +57,95 -16,03 1919250000 +42,92 -11,06
2093750000 +58, 60 -15,38 2148250000 +43,71 -10,27
2408250000 +64,92 -9,06 2444000000 +44,00 -9,08
2444000000 +959,14 -14,84 2670000000 +45,64 -8,34
2955500000 +62,07 -11,91 2995500000 +47,65 -6,33
21044578_2
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Gandini 21044580

MultiView | Receiver E]
Meas BW (CISPR) 1 MHz  Meas Time 100 ms

Att 15dB LN Amplifier On Step FastTDS Frequency 1.3012500 GHz
Input 1AC PS On  Notch Off
TDS Inputl "FCC 209"

TPk Max = 28y Max

110 dBpv/m

100 dBpv/m

90 depv/m

80 depv/m

FcowFccis_209 PR
70 dBpv/m

80 dBpv/m stn e
i .

Fcovrccis_209 av ; il st

IR N et
W

40 dBpv/m
Bl SRS

30 dBpv/m

20 depv/m

Start 1.0 (ﬁz Stop 3.0 GHz

MAX PEAK AVERAGE

Freqg Hz Lev dBuV/m Margin dB Freq Hz Lev dBuV/m Margin dB
1110250000 +52,87 -21,11 1100250000 +39,05 -14,93
1244000000 +53, 86 -20,12 1244250000 +39,71 -14,27
1291750000 +54,40 -19,58 1351000000 +40,02 -13,96
1542500000 +55,00 -18,98 1551500000 +40,73 -13,25
1715000000 +56,14 -17,84 1729750000 +41,93 -12,05
1930750000 +57,07 -16,91 1919750000 +42,91 -11,07
2095250000 +57,78 -16,20 2153500000 +43,70 -19,28
2345500000 +58,22 -15,76 2343750000 +44 ,30 -9,68
2455250000 +959,48 -14,50 2442500000 +44,90 -9,08
2576000000 +59, 96 -14,02 2670750000 +45,64 -8,34
2975750000 +62,18 -11,80 2995500000 +47,65 -6,33
21044580_2
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Gandini 21044581

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is

@ Att 0dB  Preamp On  Step FastTDS Frequency 997.1400000 MHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC3mHIGH"

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m E E ’_

fFCC\FCC15_209 QP

40 dBpv/m bhnh

30, ey

20 depv/m

10 depv/m

Start 300.0 MHE

Stop 1.0 GHz

QUASI PEAK
Freqg Hz Lev dBuV/m Margin dB

358470000 +19,66  -26,36
438510000 +22,07  -23,95
534450000 +23,25  -22,77
660870000 +24,88  -21,14
807390000 +26,91  -19,11
997140000 +29,69  -24,29

21044581_2

TRF No. 15-247_DTSCMC Page 54 of 93 Test Report No. R21044501 rev.1.0



(D GMG

a DEKRA company

\n
S,

/7
W

1

SN
I//l//

A

£ 5 G N
/,/”/uln\“\\\

ACCREDIA <

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168 L

Gandini 21044582

MultiView | Receiver

ez

Meas BW (QPK) 120 kHz
@ Att 0dB  Preamp
Input 1AC PSS
TDS Inputl "FCC3mHIGH"

Meas Time

80 depv/m

1s
On
On

Step Fast TDS
Notch Off

Frequency 996.3000000 MHz

70 dBpv/m

60 depv/m

50 depv/m

fFCC\FCC15_209 QP

TRV

40 dBpv/m

m\u il

20 depv/m

MNLWWW%MMWQWWMWMhNWMWWM%WWWWWFMMNW

10 depv/m

Start 300.0 MHE

C T

J Measuring ... -Ill.ll'

StoE 1.0 GHz
TP T

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
355980000 +19,57 -26,45
441690000 +22,21 -23,81
501840000 +22,91 -23,11
593100000 +25,05 -20,97
817410000 +26,71  -19,31
996300000 +29,89 -24,09
21044582_2
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Gandini 21044583

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is

@ Att 0dB  Preamp On  Step FastTDS Frequency 861.4800000 MHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC3mHIGH"

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m E E ’_

fFCC\FCC15_209 QP

40 dBpy/m - } Ao

29 gous

. ,AAWW wmwﬂmw

20 depv/m

10 depv/m

Start 300.0 MHE

Stop 1.0 GHz

QUASI PEAK
Freqg Hz Lev dBuV/m Margin dB

361410000 +19,88  -26,14
442800000 +22,12  -23,90
531450000 +23,13 -22,89
604350000 +25,71  -20,31
790200000 +26,18  -19,84
861480000 +28,13  -17,89

21044583_2
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Gandini 21044584

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is

@ Att 0dB  Preamp On  Step FastTDS Frequency 999.5400000 MHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC3mHIGH"

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m E E ’_

fFCC\FCC15_209 QP

40 dBpv/m

30, By o N MW

20 depv/m

10 depv/m

Start 300.0 Mz Stop 1.0 GHz
T e T g ey e

QUASI PEAK
Freqg Hz Lev dBuV/m Margin dB

361890000 +19,70  -26,32
444420000 +22,20  -23,82
516660000 +23,16  -22,86
626070000 +25,61  -20,41
817620000 +26,80  -19,22
999540000 +29,92  -24,06

21044584_2
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Gandini 21044585

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is
@ Att 0dB  Preamp On  Step LIN Frequency 297.4800000 MHz

Input 1AC PS On  Notch Off
TDS Inputl "FCC3mLOW"

100 MHz

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m

B s

30 depv/m : ’“M

! WWW‘\}'M""W
Wwwwmwmmm ik, Ml M :

10 depv/m

Start 30.0 MHz
—

Stop 300.0 MHz
T_ T [ Weasuring . @ALMNLILD ﬂm

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
32640000 +17,77  -22,23
44520000 +15,26 -24,74
91080000 +13,26 -30,26

130200000 +14,76  -28,76
201640000 +18,48  -25,04
207480000 +23,78  -22,24

21044585_2
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Gandini 21044586

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is

® Att 0dB  Preamp On  Step LIN Frequency 299.7600000 MHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC3mLOW"

100 MHz

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m

B s

30 depv/m : W

i MW
R T i WMMWM%LMWMWMMMWWMMMWM
20 depv/m WMWW‘W witlopuii b dday, NMWMMWM

10 depv/m

Start 30.0 MHz
—

Stop 300.0 MHz

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
31640000 +18,17  -21,83
44760000 +14,93 -25,07
91560000 +14,47 -29,05

123560000 +27,00 -16,52
202480000 +18,32 -25,20
299760000 +23,94 -22,08

21044586_2
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Gandini 21044587

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is

® Att 0dB  Preamp On  Step LIN Frequency 299.6400000 MHz
Input 1AC PS On  Notch Off

TDS Inputl "FCC3mLOW"

100 MHz

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m

B s

30 depv/m & W

20 dBpv/m WMM el gy gty g, WM

10 depv/m

Start 30.0 MHE Stop 300.0 MHz

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
30440000 +17,54  -22,46
44280000 +15,38 -24,62
91240000 +14,08 -29,44

123680000 +27,27  -16,25
201320000 +18,64  -24,88
299640000 +24,37  -21,65

21044587_2
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Gandini 21044588

MultiView | Receiver @
Meas BW (QPK) 120 kHz  Meas Time is
@ Att 0dB  Preamp On  Step LIN Frequency 298.7600000 MHz

Input 1AC PS On  Notch Off
TDS Inputl "FCC3mLOW"

100 MHz

80 depv/m

70 dBpv/m

60 depv/m

50 depv/m

B s

30 dBpv/m : ‘M
(it o iﬂMmmmemmeMwwwMW“W“NMMWM
555 MW%W AR et A prev Pt

10 depv/m

Start 30.0 MHz
—

Stop 300.0 MHz
T TR T i Wi

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
30000000 +17,60  -22,40
46080000 +13,62 -26,38
86640000 +12,65 -27,35

128640000 +14,33  -29,19
200560000 +18,37  -25,15
208760000 +23,75  -22,27

21044588_2
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Gandini 21044589

MultiView | Receiver @

Meas BW (QPK) 9 kHz  Meas Time is
® Att 5dB  Preamp On  Step LIN Frequency 17.1420000 MHz

Input ibc PS On  Notch Off
TDS Inputl "FCCLOOP"

100 kHz 1 MHz 10 MHz
50 dBpv/m
F C15_209 Q
40 dBpv/m
\\\
\ \
— e
30 depv/m ~=i] \\\[
20 depv/m
|
3 bl WW\WM}W

10 dBpv/m Ll & TN RS s O b

-20 dBpY/m ,."}m it .U\/
ﬂ Mg

¥
MAWWMJ
Start 9.0 kHE

Stop 30.0 MHz
T_ T Y ) M

-30 dBpv/m

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
2000 +2,62 ~45,90
510000 +7,52 -25,93
570000 +7,08 -25,41
1350000 +5,79 -19,21
2034000 +5,71 -23,83
3574000 +5,64 -23,90
17142000 +7,00 -22,54
21044589_2

TRF No. 15-247_DTSCMC Page 62 of 93 Test Report No. R21044501 rev.1.0



/7
W

ACCREDIA <

:

\n
~——
/A L'ENTE ITALIANO DI ACCREDITAMENTO -

7\

TN
a DEKRA company ey

SN
“t, /

A

LAB N° 0168 L

Gandini 21044590

MultiView | Receiver @

Meas BW (QPK) 9 kHz  Meas Time is
® Att 5dB  Preamp On  Step LIN Frequency 19.1620000 MHz

Input ibc PS On  Notch Off
TDS Inputl "FCCLOOP"

100 kHz 1 MHz 10 MHz
50 dBpv/m
F C15_209 Q
40 dBpv/m
\\\
\ \
— e
30 dBpv/m <] \\\[
20 dBpv/m
|
) o il /”\«"’”M‘V"Mﬂ*’km

. At b

-20 dBpY/m

R e M

-30 dBpv/m

Start 9.0 kHz
—

Stop 30.0 MHz
T_ T T Weasuring . WINRNND ﬂm

QUASI PEAK

Freqg Hz Lev dBuV/m Margin dB
2000 +2,54 -45,98
514000 +7,64 -25,74
570000 +7,20 -25,29
1454000 +5,45 -18,90
2446000 +5,64 -23,90
7106000 +6, 71 -22,83
12034000 +7,41 -22,13
19162000 +6,73 -22,81
21044590_2
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9.3 DTS bandwidth

Tested by ..ovvvvvereeiiiiiiee, . |G. Gandini
Testdate.......oocvveeviiiieiiiiieee © [12.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part 15.247 (a) (2)

ANSI C63.10 cl. 11.8
KDB 558074 D01 DTS Meas Guidance v05r02 cl. 8.2

Supplementary test set-up -
description .......cccovvveeeviiiee e :

Supplementary information......... S

Acceptance limits
Systems using digital modulation techniques may operate in the 902—928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Chip A
Frequency Graphs 6 dB bandwidth Minimum 6 dB Results
(MHz) (kHz) bandwidth allowed
(kHz)
2404 G21044501 992,00 500 Complies
2440 G21044502 992,10 500 Complies
2479 G21044503 989,10 500 Complies
Chip B
Frequency Graphs 6 dB bandwidth Minimum 6 dB Results
(MHz) (kHz) bandwidth allowed
(kHz)
2404 G21044522 986,00 500 Complies
2440 G21044521 986,00 500 Complies
2479 G21044520 995,00 500 Complies
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